m 1290 SUPER DUKE GT OR. ABS 16 <2016><EU><F9903PF>

SUBFRAME
17301
Pos Part Number Description Additional Text Quantity

1 6140300210033 TAILBOOM BLACK 1.00
2 6140300203091 CROSS BRACE REAR 1.00
3 0025080186S HH collar screw M8x18 ISA40 SS 4.00
4 0125080003 washer DIN 125 A -8.4 6.00
5 47106003160 quick release rubber grommet 2.00
6 69013099050 Screw for expansion tank ONLY AUS 1.00
7 61407050050 SEAT LOCK PLATE 1.00
8 69008025080 SPRING F. REAR SEAT LOCK 1.00
9 61303088000 PLUG SFL 22X0,8-3,0 4.00
10 61403002055 SHELL KIT SIDECASE 1.00
11 61407049000 BUSHING 8.4X12X21.5 2.00




12 61403002031 BELLEVILLE SPRING 14X7.2X0.8 1.00
14 0984060103 AH SCREW DIN7984-M 6X10 4.00
15 61013013000 RUBBER BUSH 05 2.00
16 0025080606 HH COLLAR SCREW M8x60 TX40 2.00
17 60307048000 RUBBER SEAT-CONTACT SURFACE 2.00
18 0025080356 HH collar screw M8x35 TX40 2.00
19 6140304800033S LEFT PILLION STEP HOLDER 1.00
20 6140304805033S LEFT PILLION HEEL GUARD 1.00
21 6140304900033S RIGHT PILLION STEP HOLDER 1.00
22 6140304905033S RIGHT PILLION HEEL GUARD 1.00
23 0025060126 HH collar screw M6x12 TX30 4.00
24 0035080206S SHCS M8x20 TX45 4.00
25 6900305003333S FOOTREST REAR L/S CPL. 1.00
26 6900305103333S FOOTREST REAR R/S CPL. 1.00
27 60003044100 footrest bolt, rear 2.00
28 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00
29 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00
30 0799060003 retaining washer DIN 6799 - 6 2.00
31 0035100249 AH collar screw M10x24 ISA45 4.00
32 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00
33 61414040010 RUBBER MOUNTING 2.00




